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3ABOACKOWN CEPTUOUKAT KAUECTBA Ne

MILL'S QUALITY CERTIFICATE Ne 16.04.04

69378

Csugetenscteo o NPUeMOYHbIX UCNbITAHUAX

Inspection certificate EN 10204/3.1.B

KoHTpakT Ne 2000-207/1ncT- 3asoackoit 3axka3s Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MuayctpuaneHelit Coto3 JoHbacca ' (UCH)
Aans dupmel "dydepko CA"
Customer:; Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
BaroH Ne 57700427 LOT 2
RW-car Ne
HaumeHoBsaHue ToBapa: ropsyekartaHblil CTanbHON NUCT C CraHpapr:
o6pe3HbIMU KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A572/A572M
= edges ASTM A6/A6M
apka cranu )
Gra% o of oo ASTM A572-50 nrockocTHocTb 50% ASTM A6/A6M
| PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
= -+ 4— CocTosiHMe NOCTaBKu: ropsideKkaTaHbii
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbi, MM KonuyecTtso TeopeTudeckuit
nosuy.} nnaeok napTuin Dimensions, mm ToBapa, BeC,TH
TonuwuHa tUupuna Anuha wr/mecT Theoretical
ltem Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
10 6292 236 19.05 1829 6096 15 25,005
11 6292 243 9.53 1829 6096 13 10,842
11 6292 244 9.53 1829 6096 33 27,522
Total quantity (pcs): 61 Total theoretical weight (tn) : 63,369
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Beinnaska :

MapTeHOBCKUI crocob npoussoacTea.

Steelmaking process :

open hearth furnaces.

3aBopackon ceptucbukart kayecraa Ne

Mill's quality certificate Ne

Chemical composition, %

Homep . Xvimudeckwuii coctas, % . :
nnasku C |.Mn] Si S | P Cr [ NiJcu|] AU NJT VvV [Mo|] TiJAs] Nbo [ B
Cast Ne X 100 X 1000 X100 X 1000
6292 18 107 | 27 27 9 9 5 7 5 8 16 <20| 5 9 10
PE3YNbTATbI WCNbLITAHUN TEST RESULTS
) VcnbiTaHne Ha pacTsKEHWE 1 yaapHbi Warnb Tensile and impact test
Paamepbi 1=(j) OHeprus yaapa KU
obpasua Ov6op obpasua Tem- | MNpe- | MNpe- | OtHoc.| Cyxe- Impact energy
nepa- | pen | pen Hue {2=(j/lsm?) YAapHas BaskocTb KCU Uarm6
Ne D.m. of Specimen Typa yanu- Impact strength
napTuu specimen Teky- | fipou- | Heue 3=(%) Bonoknucras cocrasnsowan
wcne- | veetn | woer Fibrous appearance
Tonww- | wupwn- | Mecto,| Han- | Mono- | TaHuit 4= L:gg:::’
Ha Ha paene | xeHue Yield Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi | tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| areaZ
@ (o Mpa | Mpa % % 3HaveHun Values
1 2 3 Zn
236 19.05| 40 T +20 | 362 | 539 | 245
19.05] 40 T +20 | 362 | 545 | 24.0
243 953 | 40 T +20 | 370 | 528 | 24.5
9.53 | 40 T +20 | 352 | 527 | 25.0
244 953 | 40 T +20 | 370 | 528 | 25.0
9.53 | 40 T +20 | 352 | 527 | 25.0
. enaHo B Ykpaure, Mapka cranu, pasmepsi, N¢ nnasku, Ne napyuu, MEXICO, 0271, Tos. 3HaK Kombunara.
Mapkuposka: ; i S
Marking: made in Ukrairie, grade of steel, dimensions, cast Ne, test Ne, MEXICO, 0271, mark of the:wtirks,
Knewnmoeka: Ne rinaeku, mMapka cranu, T08. 3Hak komBunaTa, 0271 ! )
Hard stamp: e

LiseTHan mapkupoBka:

Color marking:
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